
ME R ID A © 2 0 2 5ME R ID A © 2 0 2 5

9 10 11 12 12 11 10 9
14 15 10

10 15 14

11 11

19 18
17 16

26

33

34

11

2324

20

3

4

7
8

13

41
41

41

42

45
45 45

44

40 39
37

36 35

38

44

46

43

25
25

30

28

6

27

32 29

5

5

1

2

22

21

30

29

32

47

47

47

47

48

49

49

50

51

31

A

A

B

C

C
B

D

D

E E

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

1 A2161000217 MOUNT for tube/accesoires 1

2 A2300000612 SCREW M8x1.25 L6mm 8~10 1

3 A2300000625 BOLT M6x1 OD10mm L39mm 10~12 1

4 A2294000196 WASHER for M6 sunkenhead screw OD16mm 1

5 A2298000113 SCREW M6x1 L16mm 8~10 2

6 A2292000102 WASHER OD19mm ID15mm H0,3mm 1

7 A2300000608 SCREW M8x1 10~12 1

8 A2036000032 MOUNT for shock without bushing 1

9 A2300000683 SCREW M15x1 L18.5mm 23~25 2

10 A2221000033 BEARING 6803V-2RS OD26mm ID17mm W5mm 4

11 A2294000102 WASHER OD21mm ID17.1mm H3mm 5

12 A2302000082 NUT M15x1 flip chip 2

13 A2031000093 LINK 1

14 A2300000684 SCREW M15x1 L16mm 23~25 2

15 A2294000182 LOCK RING for bearing 2

16 A2300000475 BOLT M6x1 OD10/12mm L55mm 8~10 1

17 A2221000035 BEARING 6801V-2RS OD21mm ID12mm W5mm 1

18 A2221000034 BEARING 6800V-2RS OD19mm ID10mm W5mm 1

19 A2294000197 WASHER for M6 sunkenhead screw OD18.5mm 1

20 A2161000161 COVER for service opening 1

21 A2294000183 LOCK RING for protector screw 1

22 A2300000559 SCREW M5x0.8 L11mm 3~5 1

23 A2294000105 WASHER OD17mm ID12.1mm H2mm 1

24 A2294000085 WASHER OD15.5mm ID10.1mm H2mm 1

25 A2143000147 BLIND PLUG 2

26 A2294000016 WASHER OD19mm ID15.1mm H3mm 1

27 A2300000484 SCREW M4x0.7 L10mm 1,5~2 1

28 A2232000028 CHAIN GUIDE for 28T-36T 1

29 A2292000106 WASHER OD10mm ID6.2mm H0.5mm 2

30 A2298000224 SCREW M6x1 L16mm 6~8 2

31 A2232000042 MOUNT Mount for chain guide 1

32 A2292000008 WASHER OD10mm ID6.2mm H3mm 2

33 A2298000107 SCREW M6x1 L12mm 8~10 1

34 A2164000062 MOUNT ISCG-05 1

35 A2161000162 CABLE GUIDE 1

36 A2300000151 SCREW M4x0.7 L12mm 3~5 1

37 A2300000598 BOLT M6x1 OD15/17mm L55mm 8~10 1

38 A2221000040 BEARING 172607V-2RS OD26mm ID17mm W7mm 1

39 A2221000043 BEARING 3802V-2RS OD24mm ID15mm W7mm 1

40 A2300000609 SCREW M10x1 L15mm 15~17 1

41 A2300000318 SCREW M4x0.7 L12mm 3~5 3

42 A2116000239 PROTECTOR 1

43 A2158000078 PROTECTOR for chain stay 1

44 A2311000102 RD-HANGER UDH 1

45 A2298000409 SCREW M6x1 L12mm 11~12 3

46 A2136000076 MOUNT PM200 1

47 A2191000227 HEAD SET Acros AIX-585 1

48 A2358000131 PROTECTOR for down tube 1

49 A2298000024 SCREW M5x0.8 L10mm 4~6 2

50 A2362000105 PROTECTOR for seat stay 1

51 A2002000135 THRU AXLE EXPERT TR; L=178.5mm M12x1 TL=13.5mm 1

  

ONE-FORTY CF4 III 
ONE-SIXTY CF4 III


